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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one of the leading
independent testing and certification facilities providing customers with one-stop shop services for Compliance Testing
and Global Certifications.

= ~

-

In addition to testing and certification, SIEMIC provides initial design reviews and compliance management through out a
project. Our extensive experience with China, Asia Pacific, North America, European, and international compliance
requirements, assures the fastest, most cost effective way to attain regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope
USA FCC, A2LA EMC, RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI, NCC, NIST EMC, RF, Telecom , Safety
Hong Kong OFTA, NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCCIRRA, NIST EMI, EMS, RF, Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC, RF, Telecom
Canada IC FCB, NIST EMC, RF, Telecom
Singapore iDA, NIST EMC, RF, Telecom
EU NB EMC & R&TTE Directive
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The purpose of this test programme was to demonstrate compliance of the ZEBRA Technologies Corp, HOST
PRINTER MODEL: P4T with Zcomax 802.11b/g radio module, and Model: XG-182Z against the current Stipulated
Standards. The HOST PRINTER MODEL: PAT with Zcomax 802.11b/g radio module have demonstrated
compliance with the FCC 15.247:2010 & IC RSS210 Issue 8: 2010.

| EUT Information

EUT :

Description Zebra Technologies will only use the XG-182Z radio within Zebra Host Printer, primarily Printer (P4T).
The radio will be installed inside the product and will not be user accessible. The antenna is an internal
antenna and will not be user accessible. 802.11b/g radios are designed to operate in the international
ISM Band from 2.412 to 2.462 GHz.

ModelNo  * XG-182Z
Serial No : N/A
: Input  : 100-240V~, 1.5A, 50-60Hz
Input Power Output : 12VDC, 4.16A Max (50W Max)

Battery : 7.4VDC

Classification
Per Stipulated : Spread Spectrum System / Device
Test Standard
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Purpose

Compliance testing of P4T with Zcomax 802.11b/g radio modules with
stipulated standard

Applicant / Client

ZEBRA Technologies Corp

Manufacturer

Zebra Technologies Corp
1001 Flynn Road
Camarillo, CA 93012 USA

Laboratory performing the tests

SIEMIC Laboratories

Test report reference number

SL10082306-ZBR-063_FCC,IC Rev1.0

Date EUT received

Nov 29th 2010

Standard applied

FCC 15.247:2010 & RSS 210 Issue 8: 2010

Dates of test (from - to)

Nov 29th 2010 - Dec 17th 2010

No of Units: 1
Equipment Category: DTS
Trade Name: ZEBRA Technologies Corp
Model : XG-1827

RF Operating Frequency (ies)

2412 - 2462 MHz

Number of Channels : 11
Modulation : DSSS
FCCID: [28MD-CXLAN11G
ICID: 3798B-CXLAN11G
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The product was tested in accordance with the following specifications. All Testing has been performed according to below
product classification:

Spread Spectrum System / Device

Test Results Summary

Test Standard Description Pass / Fail
CFR 47 Part 15.247: 2010 RSS 210 Issue 8: 2010
15.203 Antenna Requirement Pass (Original)
15.205 RSS210(A8.5) Restricted Band of Operation Pass
15.207(a) RSSGen(7.2.2) Conducted Emissions Voltage Pass
15.247(a)(1) RSS210(A8.1) Channel Separation N/A
15.247(a)(1) RSS210(A8.1) Occupied Bandwidth Pass(Original)
15.247(a)(2) RSS210 (A8.2) Bandwidth Pass(Original)
15.247(a)(1) RSS210(A8.1) Number of Hopping Channels N/A
15.247(a)(1) RSS210(A8.1) Time of Occupancy N/A
15.247(b) RSS210(A8.4) Output Power Pass(Original)
15.247(c) RSS210(A8.4) Antenna Gain > 6 dBi Pass(Original)
15.247(d) RSS210(A8.5) Conducted Spurious Emissions Pass
15.209; 15.247(d) RSS210(A8.5) Radiated Spurious Emissions Pass
15.247(e) RSS210(A8.3) Power Spectral Density Pass(Original)
15.247(f) RSS210(A8.3) Hybrid System Requirement N/A
15.247(g) RSS210(A8.1) Hopping Capability N/A
15.247(h) RSS210(A8.1) Hopping Coordination Requirement N/A
15.247(j) RSSGen(5.5) RF Exposure requirement Pass(Original)
RSSGen(4.8) Receiver Spurious Emissions Pass(Original)

ANSI C63.4: 2009/ RSS-Gen Issue 3: 2010

PS: All measurement uncertainties are not taken into consideration for all presented test result.




SIEMI;. INC.

sartals

Title:  RF Test Report HOST PRINTER MODEL: P4T with Zcomax Serial# SL10082306-ZBR-063_FCC,IC Rev1.0
802.11b/g radio module Issue Date  Dec 17th 2010
Model : XG-182Z Page 10 of 69

To FCC 15.247:2010,RSS-210 Issue 8:2010 Www.siemic.com

5.1 Antenna Requirement

Requirement(s): 47 CFR §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

Antenna requirement must meet at least one of the following:
a) Antenna must be permanently attached to the device.
b) Antenna must use a unique type of connector to attach to the device.
c) Device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna

is employed with the device.

The antenna is chip antenna which is permanently attached to the device. Antenna maximum gain is 3.76dBi
for 2412MHz - 2462MHz band.

Results: PASS
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5.2 Conducted Emissions Voltage

Requirement:
Conducted limit (dBuV)
Frequency of emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
*Decreases with the logarithm of the frequency.
Procedures:
1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct CISPR
and Average detectors, are reported. All other emissions were relatively insignificant.
2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.
3. Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 9kHz — 30MHz (Average & Quasi-peak) is +3.86dB.

4, Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : Nov 29th 2010 - Dec 17th 2010
Tested By :David Zhang

Results: Pass



SIEMIC, INC.

Broaseng glotal markels

L Title: " RF Test Report HOST PRINTER MODEL: P4T with Zcomax Serial# SL10082306-ZBR-063_FCC,IC Rev1.0
'/802.11b/g radio module Issue Date  Dec 17th 2010

Model :  XG-182Z Page 120769

To FCC 15.247:2010,RSS-210 Issue 8:2010 Www.siemic.com

’I'-.-thlll .|'1 |L
I l ' '|| II 'IJillilII JFII

t ||
e i il Wl ﬂlﬂ. i M} T
‘.,-H‘ ”H W *ﬁ“ WW1 ki e et

amplitude( dBuv)

0. 15 1.00 10.00 30.00

Frequency (MHz)
Quasi-Peak Limit Average Limit

Phase Line Plot at 120VAC, 60Hz

ey [ [ 1SE31 [l | e | S o | e |
(dBuv) (dB) Fail (dB) (dBpv) (dB) (dB)
0.30 47.86 60.26 Pass -12.40 34.83 50.26 Pass -15.43 L
0.55 41.53 56.00 Pass -14.47 27.98 46.00 Pass -18.02 L
0.39 38.51 58.19 Pass -19.68 29.56 48.19 Pass -18.63 L
0.89 36.11 56.00 Pass -19.89 25.46 46.00 Pass -20.54 L
0.23 46.04 62.42 Pass -16.38 36.92 52.42 Pass -15.51 L
0.44 37.67 57.04 Pass -19.37 25.78 47.04 Pass -21.26 L
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amplitude( dBuv)

0.15 1.00 10.00 30.00

Frequency (MHz)
Quasi-Peak Limit Average Limit

Neutral Line Plot at 120VAC, 60Hz

QP Class B Margin Avg Margin
Fr?'sll:'e;?cy Value Limit Value
(dBpv) (dB) (dB) (dBpv) (dB)
0.31 48.41 59.94 Pass -11.52 37.21 49.94 Pass -12.73 N
0.57 42.41 56.00 Pass -13.59 28.65 46.00 Pass -17.35 N
0.51 37.89 56.00 Pass -18.11 24.83 46.00 Pass -21.17 N
0.23 45.22 62.57 Pass -17.35 35.12 52.57 Pass -17.45 N
0.70 35.59 56.00 Pass -20.41 21.41 46.00 Pass -24.59 N
0.93 37.93 56.00 Pass -18.07 23.57 46.00 Pass -22.43 N
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5.3 6dB & 99% Occupied Bandwidth

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
3 Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is £1.5dB.

4 Test Date : Nov 29th 2010 - Dec 17th 2010
Tested By :David Zhang

Requirement(s): 47 CFR 8§15.247(a)(1)

Procedures: The 6dB bandwidths were measured conducted using a spectrum analyzer at low, mid, and hi channels. 6 dB
Bandwidth Limit: > 500 kHz.

Results: Pass

Please see Original FCC Report SL09101403-ZBR-068_802.11BG (15.247).
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5.4 Peak Spectral Density

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Nov 29th 2010 - Dec 17th 2010

Tested By :David Zhang

Standard Requirement: 47 CFR §15.247(e)

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission

Procedures:  The Peak Spectral density measurement was taken conducted using a spectrum analyzer
with average measurement method

RBW=3KHz, VBW > RBW, Sweep time auto

Test Result: Pass

Please see Original FCC Report SL09101403-ZBR-068_802.11BG (15.247).
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5.5 Peak Output Power

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Nov 29th 2010 - Dec 17th 2010

Tested By :David Zhang

Standard Requirement: 47 CFR §15.247(b)

Procedures: The peak output power was measured conducted using a spectrum analyzer at low, mid, and hi channels. Peak
detector was set to measure the power output. The power is converted from watt to dBm, therefore, 1 watt = 30
dBm. The highest antenna gain that will be used is 3.76 dBi.

Test Result: Pass

Please see Original FCC Report SL09101403-ZBR-068_802.11BG (15.247).
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5.6 Antenna Port Emission

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Nov 29th 2010 - Dec 17th 2010

Tested By : David Zhang

Standard Requirement: 47 CFR §15.247(d)

Procedures: The conducted spurious emissions were measured conducted using a spectrum analyzer at low,
mid, and hi channels. The limit was determined by attenuating 20 dB of the RF peak power output

Test Result: Pass

Please see Original FCC Report SL09101403-ZBR-068_802.11BG (15.247).
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5.7 Radiated Spurious Emission < 1GHz

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 1GHz (QP only @ 3m & 10m) is +6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).

4 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : Nov 29th 2010 - Dec 17th 2010
Tested By :David Zhang

Standard Requirement: 47 CFR 8§15.247(d)

Procedures:  The emissions from the Low-power radio-frequency devices shall not exceed the field strength levels
specified in the following table and the level of any unwanted emissions shall not exceed the level of
the fundamental emission. The tighter limit applies at the band edges.

The limit is converted from microvolts/meter to decibel microvolts/meter.

Sample Calculation: Corrected Amplitude = Raw Amplitude (dBpV/m) + ACF (dB) + Cable Loss ( dB)

Test Result: Pass



. SIEMIC, INcC.

 * Mrcaseng global markils

* Title: ~ RF Test Report HOST PRINTER MODEL: P4T with Zcomax Serial# SL10082306-ZBR-063_FCC,IC Rev1.0
802, 11blg radio module Issue Date  Dec 17th 2010

Model : - XG-182Z Page 19069

To FCC 15.247:2010,RSS-210 Issue 8:2010 www.siemic.com

Radiated Emission Plot
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200

30MHz ~1000MHz

Frequency Quasi-Peak Turn_tgble lari Antenna height Limit Margin
(MH2) (dBLV/m) p((’jgg)’” FOIETY (cm) (dBuV/m) (dB)
302.59 30.33 153.00 H 383.00 46.00 -15.67
205.82 27.62 71.00 H 241.00 43.50 -15.88
200.02 32.63 106.00 H 129.00 43.50 -10.87
279.75 32.42 202.00 H 205.00 46.00 -13.58
164.93 24.21 321.00 V 103.00 43.50 -19.29
299.06 34.85 278.00 H 384.00 46.00 -11.15

Note: Emission at around 825MHz is cell phone noise signal which is not from EUT.
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5.8 Radiated Spurious Emissions > 1GHz & Band Edge

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 1GHz — 40GH is +6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).

4, Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : Nov 29th 2010 - Dec 17th 2010
Tested By :David Zhang

Standard Requirement: 47 CFR §15.247(d)

Procedures: Equipment was setup in a semi-anechoic chamber. For measurements above 1 GHz an average measurement
was taken with a 10Hz video bandwidth. The EUT was tested at low, mid and high with the highest output power. An emission was
scan up to 10" harmonic of the operating frequency.

Sample Calculation:

EUT Field Strength = Raw Amplitude (dBpV/m) — Amplifier Gain (dB) + Antenna Factor (dB) + Cable Loss (dB) + Filter Attenuation
(dB, if used)

Test Result: Pass
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Configuration : 802.11b

Low Channel @ 2412MHz @ 3 Meter

. R . ) Antenna Cable o Corrected 15'24?/1.5 209 .
Frequency Reading Direction || Height || Polarity Loss Loss Amplifier Reading Limit Margin Detector
(GH2) (dBuV/m) || (degree) (m) (HIV) (dB) (dB) (dB) (dBuV/m) (dgu%/r;]m) (dBuV/m) (pk/avg)
4.824 53.44 215.00 100.00 \ 32.20 4.49 32.49 57.64 74.00 -16.37 Peak
4.824 36.61 215.00 100.00 V 32.20 4.49 32.49 40.81 54.00 -13.19 Ave
4.824 56.28 287.00 177.00 H 32.20 4.49 3249 60.48 74.00 -13.52 Peak
4.824 42.48 287.00 177.00 H 32.20 4.49 32.49 46.68 54.00 -7.32 Ave
7.236 44.89 314.00 166.00 V 35.10 6.18 32.39 53.78 74.00 -20.22 Peak
7.236 30.59 314.00 166.00 V 35.10 6.18 32.39 39.48 54.00 -14.52 Ave
7.236 50.16 13.00 157.00 H 35.10 6.18 32.39 59.05 74.00 -14.95 Peak
7.236 34.17 13.00 157.00 H 35.10 6.18 32.39 43.06 54.00 -10.94 Ave
9.648 44.50 118.00 184.00 \ 38.90 6.76 32.32 57.84 74.00 -16.16 Peak
9.648 29.73 118.00 184.00 \ 38.90 6.76 32.32 43.07 54.00 -10.93 Ave
9.648 44.63 235.00 171.00 H 38.90 6.76 32.32 57.97 74.00 -16.04 Peak
9.648 29.90 235.00 171.00 H 38.90 6.76 32.32 43.24 54.00 -10.76 Ave
2.400 74.47 239.00 132.00 \ 27.50 291 32.04 72.84 74.00 -1.16 Peak
2.400 52.12 239.00 132.00 \ 27.50 2.91 32.04 50.49 54.00 -3.51 Ave
2.400 71.23 138.00 154.00 H 27.50 2.91 32.04 69.60 74.00 -4.40 Peak
2.400 51.29 138.00 154.00 H 27.50 2.91 32.04 49.66 54.00 -4.34 Ave

Note: Emission was scanned up to 12GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit

Mid Channel @ 2437MHz @ 3 Meter

. — . . Antenna Cable . Corrected 15'24?/1.5 209 .

Frequency Reading Direction || Height || Polarity Loss Loss Amplifier Reading Limit Margin Detector

(GHz) (dBuVv/m) (degree) (m) (HIV) (dB) (dB) (dB) (dBuV/m) @ 3m (dBuVv/m) (pkfavg)
(dBuVv/m)

4.874 56.28 218.00 | 100.00 \ 32.20 4.49 32.49 60.48 74.00 -13.52 Peak
4.874 37.60 218.00 | 100.00 \ 32.20 4.49 32.49 41.80 54.00 -12.20 Ave
4.874 61.92 146.00 | 151.00 H 32.20 4.49 32.49 66.12 74.00 -7.88 Peak
4.874 44.09 146.00 | 151.00 H 32.20 4.49 32.49 48.29 54.00 -5.71 Ave
7311 50.55 214.00 | 100.00 \ 35.10 6.18 32.39 59.44 74.00 -14.56 Peak
7.311 35.79 214.00 | 100.00 \ 35.10 6.18 32.39 44.68 54.00 -9.32 Ave
7.311 54.30 127.00 | 148.00 H 35.10 6.18 32.39 63.19 74.00 -10.81 Peak
7311 39.33 127.00 | 148.00 H 35.10 6.18 32.39 48.22 54.00 5.78 Ave
9.748 44.14 271.00 | 100.00 \ 38.90 6.76 32.32 57.48 74.00 -16.52 Peak
9.748 29.89 271.00 | 100.00 \ 38.90 6.76 32.32 43.23 54.00 -10.77 Ave
9.748 4454 7.00 115.00 H 38.90 6.76 32.32 57.88 74.00 -16.12 Peak
9.748 29.90 7.00 115.00 H 38.90 6.76 32.32 43.24 54.00 -10.76 Ave

Note: Emission was scanned up to 12GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit
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High Channel @ 2462MHz @ 3 Meter

. — . . Antenna Cable o Corrected 15'24?/1.5 209 .
Frequency Reading Direction || Height || Polarity Loss Loss Amplifier Reading Limit Margin Detector
(GHz) (dBuVv/m) (degree) (m) (HIV) (dB) (dB) (dB) (dBuVim) @ 3m (dBuVv/m) (pkfavg)
(dBuVv/m)
4.924 5114 218.00 | 100.00 \ 32.20 4.49 32.49 55.34 74.00 -18.66 Peak
4.924 36.77 218.00 | 100.00 \ 32.20 4.49 32.49 40.97 54.00 -13.03 Ave
4.924 58.33 122.00 | 177.00 H 32.20 4.49 3249 62.53 74.00 -11.47 Peak
4.924 43.98 122.00 | 177.00 H 32.20 4.49 32.49 48.18 54.00 -5.82 Ave
7.386 45.62 162.00 | 153.00 \ 35.10 6.18 32.39 54.51 74.00 -19.49 Peak
7.386 3231 162.00 | 153.00 \ 35.10 6.18 32.39 41.20 54.00 -12.80 Ave
7.386 47.90 77.00 174.00 H 35.10 6.18 32.39 56.79 74.00 -17.21 Peak
7.386 34.55 77.00 174.00 H 35.10 6.18 32.39 43.44 54.00 -10.56 Ave
9.848 44.03 357.00 | 100.00 \ 38.90 6.76 32.32 57.37 74.00 -16.63 Peak
9.848 29.71 357.00 | 100.00 \ 38.90 6.76 32.32 43.05 54.00 -10.95 Ave
9.848 44.40 357.00 | 100.00 H 38.90 6.76 32.32 57.74 74.00 -16.27 Peak
9.848 29.72 357.00 | 100.00 H 38.90 6.76 32.32 43.06 54.00 -10.94 Ave
2.484 55.51 160.00 | 155.00 \ 27.50 291 32.04 53.88 74.00 -20.12 Peak
2.484 33.98 160.00 | 155.00 \ 27.50 291 32.04 32.35 54.00 -21.65 Ave
2.484 5121 201.00 | 100.00 H 27.50 291 32.04 49.58 74.00 -24.42 Peak
2.484 30.14 201.00 | 100.00 H 27.50 291 32.04 28.51 54.00 -25.49 Ave

Note: Emission was scanned up to 12GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit
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Configuration : 802.11g

Low Channel @ 2412MHz @ 3 Meter

Frequency Reading Direction || Height || Polarity AnLt§::a ?.?)25 Amplifier CF?;Z?;? 15'2[&?!::'209 Margin Detector
(GH2) (dBuV/m) || (degree) (m) (HIV) (dB) (dB) (dB) (dBuV/m) (dgu%/r?m) (dBuV/m) (pk/avg)
4.824 53.74 218.00 103.00 \ 32.20 4.49 32.49 57.94 74.00 -16.06 Peak
4.824 37.67 218.00 103.00 V 32.20 4.49 32.49 41.87 54.00 -12.13 Ave
4.824 58.25 145.00 190.00 H 32.20 4.49 32.49 62.45 74.00 -11.55 Peak
4.824 42.37 145.00 190.00 H 32.20 4.49 3249 46.57 54.00 -7.43 Ave
7.236 48.32 216.00 100.00 \ 35.10 6.18 32.39 57.21 74.00 -16.79 Peak
7.236 32.68 216.00 100.00 V 35.10 6.18 32.39 41.57 54.00 -12.43 Ave
7.236 46.90 295.00 174.00 H 35.10 6.18 32.39 55.79 74.00 -18.21 Peak
7.236 32.16 295.00 174.00 H 35.10 6.18 32.39 41.05 54.00 -12.95 Ave
9.648 44.02 223.00 100.00 \ 38.90 6.76 32.32 57.36 74.00 -16.64 Peak
9.648 29.66 223.00 100.00 \ 38.90 6.76 32.32 43.00 54.00 -11.00 Ave
9.648 44.04 359.00 128.00 H 38.90 6.76 32.32 57.38 74.00 -16.62 Peak
9.648 29.63 359.00 128.00 H 38.90 6.76 32.32 42.97 54.00 -11.03 Ave
2.400 73.77 239.00 132.00 \ 27.50 291 32.04 72.14 74.00 -1.86 Peak
2.400 50.96 239.00 132.00 \ 27.50 2.91 32.04 49.33 54.00 -4.67 Ave
2.400 71.25 138.00 154.00 H 27.50 2.91 32.04 69.62 74.00 -4.38 Peak
2.400 49.34 138.00 154.00 H 27.50 2.91 32.04 47.71 54.00 -6.29 Ave

Note: Emission was scanned up to 12GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit

Mid Channel @ 2437MHz @ 3 Meter

. — . . Antenna Cable o Corrected 15'24?/1.5 209 .

Frequency Reading Direction || Height || Polarity Loss Loss Amplifier Reading Limit Margin Detector

(GHz) (dBuv/m) (degree) (m) (HIV) (dB) (dB) (dB) (dBuV/m) @ 3m (dBuVv/m) (pkfavg)
(dBuVv/m)

4.874 56.61 214.00 | 100.00 \ 32.20 4.49 32.49 60.81 74.00 -13.19 Peak
4.874 42.05 214.00 | 100.00 \ 32.20 4.49 32.49 46.25 54.00 -1.75 Ave
4.874 55.28 154.00 | 181.00 H 32.20 4.49 32.49 59.48 74.00 -14.52 Peak
4.874 40.46 154.00 | 181.00 H 32.20 4.49 32.49 44.66 54.00 -9.34 Ave
7311 51.43 215.00 | 100.00 \ 35.10 6.18 32.39 60.32 74.00 -13.68 Peak
7.311 35.88 215.00 | 100.00 \ 35.10 6.18 32.39 4477 54.00 -9.23 Ave
7.311 58.64 70.00 151.00 H 35.10 6.18 32.39 67.53 74.00 -6.47 Peak
7.311 39.15 70.00 151.00 H 35.10 6.18 32.39 48.04 54.00 -5.96 Ave
9.748 44.14 183.00 | 100.00 \ 38.90 6.76 32.32 57.48 74.00 -16.52 Peak
9.748 29.87 183.00 | 100.00 \ 38.90 6.76 32.32 4321 54.00 -10.79 Ave
9.748 44.74 27.00 100.00 H 38.90 6.76 32.32 58.08 74.00 -15.92 Peak
9.748 29.84 27.00 100.00 H 38.90 6.76 32.32 43.18 54.00 -10.82 Ave

Note: Emission was scanned up to 12GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit
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High Channel @ 2462MHz @ 3 Meter

. — . . Antenna Cable o Corrected 15'24?/1.5 209 .
Frequency Reading Direction || Height || Polarity Loss Loss Amplifier Reading Limit Margin Detector
(GHz) (dBuVv/m) (degree) (m) (HIV) (dB) (dB) (dB) (dBuVim) @ 3m (dBuVv/m) (pkfavg)
(dBuVv/m)
4.924 52.57 215.00 | 100.00 \ 32.20 4.49 32.49 56.77 74.00 -17.23 Peak
4.924 31.26 215.00 | 100.00 \ 32.20 4.49 32.49 35.46 54.00 -18.54 Ave
4.924 58.53 122.00 | 185.00 H 32.20 4.49 3249 62.73 74.00 -11.27 Peak
4.924 41.76 122.00 | 185.00 H 32.20 4.49 32.49 45.96 54.00 -8.04 Ave
7.386 4717 217.00 | 100.00 \ 35.10 6.18 32.39 56.06 74.00 -17.94 Peak
7.386 31.62 217.00 | 100.00 \ 35.10 6.18 32.39 40.51 54.00 -13.49 Ave
7.386 49.21 181.00 | 201.00 H 35.10 6.18 32.39 58.10 74.00 -15.90 Peak
7.386 32.70 181.00 | 201.00 H 35.10 6.18 32.39 41.59 54.00 -12.41 Ave
9.848 44.16 293.00 | 100.00 \ 38.90 6.76 32.32 57.50 74.00 -16.50 Peak
9.848 29.70 293.00 | 100.00 \ 38.90 6.76 32.32 43.04 54.00 -10.96 Ave
9.848 44.55 81.00 200.00 H 38.90 6.76 32.32 57.89 74.00 -16.11 Peak
9.848 29.70 81.00 200.00 H 38.90 6.76 32.32 43.04 54.00 -10.96 Ave
2.484 63.93 160.00 | 155.00 \ 27.50 291 32.04 62.30 74.00 -11.70 Peak
2.484 40.71 160.00 | 155.00 \ 27.50 291 32.04 39.08 54.00 -14.92 Ave
2.484 61.21 201.00 | 100.00 H 27.50 291 32.04 59.58 74.00 -14.42 Peak
2.484 38.49 201.00 | 100.00 H 27.50 291 32.04 36.86 54.00 -17.14 Ave

Note: Emission was scanned up to 12GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit
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5.11 Receiver Spurious Emissions

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz — 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Nov 29th 2010 - Dec 17th 2010

Tested By :David Zhang

Standard Requirement: RSSGen(4.8)

Procedures: The conducted spurious emissions were measured conducted using a spectrum analyzer at mid
channels. the search for spurious emissions shall be from the lowest frequency internally generated or used in
the receiver (e.g. local oscillator, intermediate or carrier frequency), or 30 MHz, whichever is the higher, to at
least 3 times the highest tuneable or local oscillator frequency, whichever is the higher, without exceeding 40
GHz. Receiver spurious emissions at any discrete frequency shall not exceed 2 nanowatts in the band
30-1000 MHz, or 5 nanowatts above 1 GHz.

Test Result: Pass
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Receiver Spurious Emission Plot- 1
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

Instrument Manufacturer Model CAL Due Date
3m Semi-Anechoic ETS-Lingren 3M 10/13/2011
Chamber
Spectrum Analyzer HP 8564E 05/19/2011
EMI Receiver Rohde & Schwarz ESIB 40 05/19/2011
R&S LISN R&S ESH2-75 05/18/2011
CHASE LISN Chase MN2050B 05/18/2011
Antenna(1 ~18GHz) Emco 3115 06/04/2012
Antenna :
(30MHZz~2GHz) Sunol Sciences JB1 06/04/2012
Chamber Lingren 3m 10/13/2011
Pre-Amplifier(1 ~ HP 8449 05/17/2011
26GHz)
Horn Antenna Com Power AH-840 06/04/2012
(18~40GHz)
Microwave Pre-Amp Com Power PA-840 Every 2000 hours
(18~40GHz)
Sekonic Hygro
Hermograph ST-50 HEO01-000092 06/04/2012

Note: No calibration required.
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| Annex A.ii. ~ CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard
on top of a 1.5m x 1m x 0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50Q2/50uH EUT LISN, connected to filtered mains.
3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.
4, All other supporting equipments were powered separately from another main supply.

Test Method
1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required
frequency range using an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.
4, The EMI test receiver was then tuned to the selected frequencies and the necessary measurements
made with a receiver bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements

were made; while for CISPR/EN tests, both Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Description of Conducted Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the common scan
range from 15 kHz to 30 MHz; the program will first start a peak and average scan on selectable measurement time and step size.
After the program complete the pre-scan, this program will perform the Quasi Peak and Average measurement, based on the pre-
scan peak data reduction result.

Sample Calculation Example

At 20 MHz limit = 250 uV = 47.96 dBuVv
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV
(Calibrated for system losses)

Therefore, Q-P margin = 47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit
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| Annex A.iii  RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 10t Harmonic , was done in order to minimise radiated emissions testing

time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up
1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.
2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.
3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.
Ant. Tower 1-4m
Variable
3m
EUT& e > /
Support Units p
/Tu rn Table

80an

—omem

L

Ground Plane

Test Recei\&\
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate

frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range

from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum
analyzer. Vary the antenna position again and record the highest value as a final reading.

5. Repeat step 4 until all frequencies need to be measured were complete.

6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Description of Radiated Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the scan on four
different antenna heights, 2 antenna polarity, and 360 degrees table rotation. For example, the program was set to run 30 MHz to 1
GHz scan; the program will first start from a meter antenna height and divide the 30 MHz to 1 GHz into 10 separate parts of
maximum hold sweeps. Each parts of maximum hold sweep, the program will collect the data from 0 degree to 360 degrees table
rotation. After the program complete the 1m scan, the antenna continues to rise to 2m and continue the scan. The step will repeated
for all specified antenna height and polarity. This program will perform the Quasi Peak measurement after the signal maximization
process and pre-scan routine. The final measurement will be base on the pre-scan data reduction result.
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Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:

Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note :
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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| Annex B. i Photograph 1. EUT External Photo |

EUT - Front View

EUT - Rear View
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EUT - Left View
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| Annex B.ii ~ Photograph 2: EUT Internal Photo
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| Annex B.iv.  Photograph 3: Test Setup Photo

Radiated Emission

= e
Radiated Emission Test Setup (above 1GHz) - Rear View
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Conducted Emission

Conducted Emission Test Setup — Rear View
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EUT TEST CONDITIONS

| Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION |

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description
(Including Brand Name)

. Cable Description
Model & Serial Number (List Length, Type & Purpose)

Dell / Laptop

USB Cable, 1 meter; Serial Cable 1m
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Block Configuration Diagram for Radiated Emission

LISN 2, 120vV@
60Hz, Power LISN 1,
Inout 120V@60Hz,
Power Input
USB Cable
Serial Cable
LA A
- PC
EUT Laptop
A
<«—Wooden table, 80cm above
ground plane
3 Meter
v

Receiving Antenna
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Block Configuration Diagram for Conducted Emission

LISN 2,120V

120V @ 60Hz,
60Hz USB Cable

Power Input

Serial Cable LISN 1

VVY VVY

PC EUT
Laptop

<«—Wooden table, 80cm above
ground plane
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| Annex C.ii.  EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation
Emissions Testing The EUT was controlled by itself Using manufacturer’s program.
Others Testing

TX mode is normal mode with full power.
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Please see attachment
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SIEMIC ACCREDITATION DETAILS:

The American Association for Laboratory Accreditation
Class Accreditaton ]

Accredited Laboratory

AZLA has scenedined

SIEMIC LABORATORIES

San Jose, CA
fr technical competence in the field of

World

Electrical Testing
This laboratory is accredited in accordance with the recognired Intemational Stundard PSIVIEC 170232005 General Reguivemens for
s Comipretence of Testing and Calibration Laboratores. This accreditation demonstrates technical competence for a defined scope and the
operation of a laboralory qualily mansgemenl system (refer fo joinr ISOSLAC-TAF Commurigad dated ¥ Samsary 20045,

Presented thes 230d day of Nevember 2010

President & CEQ

For the Accreditation Council
Cenificate Number 274201
Valid to Sepsember 30, 2012

Foave the tests av Dy o testy de winch rhis aocneditaton aplies, pleane refer to the abormtory s Elecrnval Scope of dvcreditation
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The American Association for Laboratory Accreditation

“Waorfd Closs Actreditation™

SIEMIC LABORATORIES '
2206 Ringwood Ave.
San Jose, CA 95131
Mr. Lestie Bai Phone: 408 526 1188  Email: leslie baigisiemic.com
Mr. Snell Leong Phone: 408 526 1 188 Emal: snell leongid siemic.com
WWW.SICMIC.Com

ELECTRICAL
Walid to; September 30, 2002 Certificate Number; 2742.01

I recopnition of the suceessful completion of the AZLA evaluation process, acereditation 15 granted 1o this

laboratory to perform the lollowing EMC, Product Safetv, Radio gnd Telecommunication fests:

Test Description: Test Method:
EM & IEC - Emissions & IEC/CISPR 11D IECACISPR 12; EN 55011 IEC/CISPR 22; EN 55022,
Immunity IECACISPR 20; EN S5020; EN 61000-6-1; EN 61000-6-2; EN 61 (HK-6-3;

EM 61000-6-4; EN 61204-3; EN 61326, EN 61326-1; EN 61((d-3-2;
EM 61000-3-3; EN 50081-1, EN S0081-2: EN S0082-1;

IEC 61000-4-2; EN 61000-4-2,

1EC 61000-d-3 flimited g fo 2.7 GHz and 38 m);

EN 61 000-4-3; (fomnired wp g0 2.7 GHz and 3V m); TEC 6 1000-4-4;

EM 61000-4-4; IEC 61000-1-5; EN 61000-4-5; IEC 6 1000-4-6;

EN 61000-4-6; 1EC 61000-4-8; EN 61000-4-8; [EC 61000=4-11;

EN 61000-4-11; IECACISPR 24; BN 55024; EN 504 12-2-1; EN 50083-2;
EMN 30090-2-2: EN 30091 -2; EN 30130-4; EN 501304 +AlZ;

IEC 60601-1-2; EN 12184; EN 3500 5; EN 61547, CISPR 16-1-4

Korea - Emissions & KCC MNotice 2008-27. Nov, 5, 2009;

Ity RRA Announce 2009-9, Dee. 21, 2009, KN 22:2007-12;

KCC Motice 200027, Mov, 3, MH9;

RRA Notice 2008-10, Dec. 21, 2009

KN 24:2008-5; KN 61000-4-2:2008-5; KN 61000-4-3:2008-5;

KN ﬁlfm-i--l.iﬂﬂﬂ—i KN 61MM-4 S.ZMR—S. KM &1 E.ZDDS—S:
KN O 1000-4-8:2008-5; KN 6 1000-4- 1 1:2008-5;

RRL Notce 2008-3; RRL Notice 2008-4; RRL Notice 2005-131;
RRL Wotice 2007-90; RRL MNotice 2007-101; RRL Notice 2008-4;
RRA Notice Mo 2008-11({2008.12 16},

RRA Motice Mo 2008-12{2008.12, 16); KN 60601-1-2;

KOC Notice 2009-27; KM 301 489- 1 2008-03); KN 300 489-T(2008-05),
KM 300 489-1 7 2008-05); KN 301 489-24(2H8-05);

KN 16-1-1{2008-05) KN 16-1-2(2008-05). KN 16-1-3(2008-05);

KN 16-1-4(2008-05); KN 16-1-5(2008-05); KN 16-2-1{2008-05);
KN 16-2-2(2008-05); KN 16-2-3(2008-05) KN 16-2-4({2008-05)

(AZLA Certificate Mo. 274201} 11232010 }'ﬁ_ Page 1 of 7
5301 Buckeystown Pike, Suite 350 | Frederick, Maryland 217048373 | Phone 30| &4 3248 | Fac 300 661 2974 | weowA2LAorg
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FCC — Enmissions ANSI CA3.17:2006:

ANSI C63 420033 with FOC Mcethod 47 CFR Part 1 1;

ANSICa3 4 2003) with FCC Method 47 CFR Part |5, Subpart E:

ANSI C63.4(2003) with FCC Method 47 CFR Part | 5. Subpart C:

ANSI C63 4(2003) and DA 02-2138;

ANS]CH3.4(2003) with FOU Method 47 CFR Part 15, Subpart B;

ANSE] Ca3. 420007 ANSI Ch3. 1IN 2009}

FCC Method 47 CFR Part 18, FCC OST/MP-5{ 1986);

FOC Report and Order ET Docket 98-153 (FCC 02-48):

FCC Method 47 CFR Pant 15, Subpart G, using FCC Order (4-425;
FCC Method 47 CFR Paris 11 (Emergency Alert Svstem (EASY).

15 (Radio Frequency Devices) and 18 (Industrial, Scientific, and Medical
Equipment), SAE JIT13-11, SAE J1113-12: SAE J1113-81; SAE J1113-4;
SAEN113-13

Canada - Emissions ICES-001: ICES-002; ICES-003 Issue 4: ICES-003 Issue 4 (2004);
ICES-0O06 Tssue |

Viemnam — Emission & TON GE=193:2003; TCN 68-196:2001: TCYN TI89:2002

Tty

Australia / New Zealand - ASMNZS 1044 ASMNES 425110 AS/NES 4251.2: AS/NZS CISPR 22
Emissions and Immumily ASMNZS 3548, AS/NZS 2279.3; AS/NZS 61000-3-3; AS/NZS CISPR 11,
ASNES CISPR 24: AS/NZS 61000.6.3; AS/NES 61000.6.4;

ASNZS CISPR 14.1; ASNZS 61000.3.2

Jupan ~ Emissions JEITA IT-3001; VOC1-V-3:2010.4 (up 1o 6 GHz)

Ching = Emissions GIR9254; GBI T625.1

Taiwan - Emissions CNS 13438 (up to & GHe); CNS 13783-1; CNS 13803, UNS 13439
Singapore — Emissions & IDA TS EMC, CISPR 22, IEC 61000-4-2; IEC 61000-4-3;

Immunity 1EC 61000-4-4; [EC 61000=4-5; 1EC 6] HH-4-6

FCC - Radio Maritime and Aviation Radio Services in 47 CFR Parts 80 al 87,
TIAELA 603-C with 47 Personal Mobile Radio Services in 47 CFR Parts 22 (cellulur), 24, 25, 26,
CFR Part 2 and 27;

Personal Mobile Radio Services im 47 CFR Part 22 (cellulary and Part 24 -
[lemited 1o TX conducted and radiated power and RX - TX radiated spurious

cmissions|;
Geperal Mobile Radio Services in 47 CFR Parts 22 (non-cellular), 74, t,
G5, and 97,

Cieneral Mobile Radio Services in 47 CFR Part 90;
Microwave Radio Services in 47 CFR Pams 21, 27, 74, and 101

Canada - Radio ESS 102: RSS5 111; RSS 112: RSS5 117 RSS 118, R55 119; BSS 123
R5S5 125; RSS 127, RSS 128; RSS 129; RSS 131; RSS 132; RSS 133
RSS 134; RSS 135; RSS 136; RSS 137 RSS 138, RSS 139 RSS 141
RSS 142; RSS 1T RSS 181; RSS 182; RSS 188; RSS 191; RSS 192;
BSS 193; R5S5 194; RSS 195; RSS 196; RSS 197, R55 |98; RSS 1949
RSS 210; RSS 220k RSS 213; RSS 215; RSS 243; R55 287, RSS 310,
RSS Gen

(A2LA Certificate No. 2742.01) 11/23/2010 /ﬁi ,&?‘,, Page 2 of 7
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CE - Radio EN 301 502: EN 301 511; EN 301 526; EN 301 681; EN 301 721;

EMN 301 751: EN 301 753; EN 301 783-2; EN 301 796; EN 301 797;

EN 301 840-2; IEN 30 843-1; EN 301 B43-4; EN 301 843-5;

EN 301 2893: EN 301 908-01: EN 301 908-02; EN 301 908-03;

EM 301 908-04; EN 301 908-05; EN 301 908-06; EN 301 908-07;

EN 301 908-08; EN 301 908-09; EN 301 908-10; EM 301 903-11;

EN 301 929-2: EN 301 997-2; EN 302 018-2: EN 302 054-2;

EN 302 064-2; EN 302 066-2; EN 302 077-2: EN 302 136; EN 302 195-2;
EM 302 217-3; EN 302 245-2; EN 302 288-2: EN 302 291-2; EN 302 296,
ENM 302 297; EM 302 326-2; EN 302 326-3; EN 302 340; EN 302 372-2;
EM 302 426; EN 302 454-2; EN 302 502 EN 302 510-2;

EN 302 217-4-2; EN 300 224-1; EN 300 279 EN 300 339; EN 300 385;
EM 301 839-2: EN 301 843-6: EN 302 017-2; EN 302 208.2;

EM 302 217-2-2; ETS 300 329; ETS 300 445; ETS 300 446; ETS 300 683;
ETS 300 826: ETS EN 300 328: ETS1 EN 300 086-2; EN 302217-1.

EN 302217-2-1; EN 302217-4-1; EN 302288-1; EN 302908-12;

EMN 302320-1: EN 301929-1: EN 301997-1: EN 300224-2; EN 301839-1;
EN 301843-1; EN J0OI343-2; EN 300843-3; EN 301843-4; EN 301843-5,
EN 302017-1: EN 302208-1; EN 300086-1: EN 3001 13-1: EN 300224-1.
EM 300341-1; EN 302291-1; EN 302500-1; EN 302500-2;

ETSIEN 300 113-2; ETSIEN 300 197 ETS1 EN 300 198;

ETSIEN 300 219-1; ETS1 EN 300 219-2,

ETSI EN 300 220-1; ETSIEN 300 220-2; ETSI EN 300 220-3;

ETSI EN 300 224-2; ETS1 EN 300 296-1; ETSI EN 300 296-2;

ETS1 EN 300 328-1; ETS] EN 300 328-2;

ETSIEN 300 330; ETSIEN 300 330-1; ETSI EN 300 330-2,

ETSIEN 300 341-2; ETSIEN 300 373-1; ETSI EN 300 373-2;

ETSI EN 300 373-3; ETS1 EN 300 390-1; ETSI EN 300 390-2;

ETSI EN 300 422-1: ETSIEN 300 422-2; ETSI EN 300 431;

ETSIEN 300 440-1; ETS1 EN 300 440-2; ETSI EN 300 454-1.

ETSI EN 3040 454-2; ETSIEN 300 T18-2; ETSI EN 301 021,

ETSI EN 301 166-1; ETSI EN 301 166-2; ETS] EN 301 178-2,

ETSIEN 300 213-1; ETSIEN 301 213-2; ETSI EN 301 213-3;

ETSI EN 300 2134; ETS1 EN 301 213-5, ETSI EN 301 357-1.

ETSI EN 300 357-2; ETSI EN 301 390; ETS] EN 301 459,

ETSLEN 301 489-0] fexcluding section 9.6), ETSI EN 301 489-07;

ETSI EN 301 489-03; ETS1 EN 301 489-04; ETS1 EN 301 489-05;

ETSI EN 301 489-06; ETSI EN 30) 489-07; ETS1 EN 301 489-08;

ETSI EN 301 489-09;, ETSI EN 301 489-10; ETSI EN 301 489-1 |;

ETSI EN 300 489-12; ETSI EN 301 489-13; ETS] EN 301 48914,

ETS1 EN 301 489-15; ETSI EN 30) 489-16; ETS1 EN 301 489-17,

ETSI EN 301 489-18; ETSEEN 301 489-19; ETS] EN 301 489-21();

ETSI EN 301 489-22; ETS1 EN 301 489-23; ETS1 EN 301 480-24;

ETSI EN 301 489-25; ETSI EN 301 489-26; ETS1 EN 301 489.27;

ETS1 EN 301 489-28; ETS1 EN 201 489-31; ETS1 EN 301 489-32;

IEC 604943

1A — Radio IDA TS 3G-B5; IDA TS 3G-MT; IDA TS AR, IDA TS CT-CTS;
1DA TS GMPCS: 1DA TS GSM-BS: IDA TS GSM-MT: IDA TS LMR;
IDA TS RPG; IDA TS SRD; IDA TS U'WH; IDA TS WBA

Vietnam — Radio TON 68-242: 2006 TCN 68-243:2006: TCN 68-246:2006

(A2LA Certificate No. 2742.01) 11/23/2010 J',é_ ,&?‘,, Page 3 of 7
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Kaorea — Radio KOCC Motice 2009-13; KOC Notice 2008-26: RRL Motice 2008-2;
REL Notice 2005-105: REL Notice 2008-17:

RREL MNotice 2005-127; RRL Notice 2005-24; RRL Notice 2(45-25;
RRL Notice 2005-179; REL Notice 2008-10; RRL Notice 2007-49;
RRL MNotice 2007-20; RRL MNotice 2007-11; RRL Notice 2007-80);
REL MNotice 2004-68; KOC MNotice 2009-36, Dec. 8, 2009;

RRL Notice 2009-6, October 15, 2009 KCC Notice 20010-1:

KCC Notice 2010-12; KCC Notice 2010-13

Taiwan - Radio LPO00Z, PLMNOT: PLMNG]: PLMMNOS

Australia - New Zealand — AS 2772 2. ASINZS 281 AS/NZS 4268; AS/NZS 4280, 1; AS/NZS 4583,
Radia ASMNES 4280.2: ASINES 4281: AS/NES 4295, ASMNEZS 4582;
ASMNZS 4769 1; ASINZS 4769 2; ASINES 4770, ASNAS 4771

Hong Kong — Radio HKTA 1002: HKTA 1007 HKTA 1008; HKTA 1010, HKTA 10135,
HETA 1016; HKTA 1020; HKTA 1022: HKTA 1026: HKTA 1027,
HKTA 1029; HKTA 1030; HKTA 1031; HKTA 1032; HK'TA 1033,
HEKTA 1034; HKTA 1035 HKTA 1036; HKTA 1037, HKTA 1039,
HKTA 1041 HKTA 1042 HKTA 1043 HETA 1044, HEKTA 1046;
HKTA 1047, HKTA 1048; HKTA 1049; HKTA 1051, HKTAL0S2,
HKTAI053: HKTA 1054; HKTA 1055

USA = Telecom ANSUTIA-98-A:03, ANSITIA-968-A-1:03; ANSITIA-D68-A-2:04;
ANSUTIA-968-A-3:05, ANSUTIA-968-A-4:07; ANSUTIA-D68-A-5:07,
T1A4-968-B, FOC Rule Pan 68, 47 CFR Pant 68,316 47 CFR Part 68,317,
ANSUTIAEIA-464-C: TIA-B10-B; TLTROQGO (2002 TCB-31-8 (1998),
TIA-AT0,110-C; TIA-R10-B; TIA-920

Canada - Telecom U803 Pant V Issue 920080 Amendment |

C5-03 Part VI Issue 92009 Amendment 4;

CS-03 Part | Issue 9:2006 Amendment 3; CS-03 Part |1 1ssue 9:2004:
C5-03 Part 11 lssue 9 2004; C5-03 Pant W Tssue 92004 ;

C5.03 Pan VI Issue 9:2004; CS-03 Pan VI Issue 92006 Amendment 3;
C5-03 Pan VI Issue %2007 Amendment 3,

C5-03 lssue T4 = AX06) + AZ{06)

Europe - Telecom TBR 2: 01-1997; TBR 004 EALL.95 + Al (973 TBR 1; TBR 3,

TER 12:A0 00-1996; TBR 013 cd.1; TEBR 024 od.|; TBR 25, TBE 38 ed.1;
ETSIES 203 021-05 ; ETSI ES 203 021-2; ETSI ES 02]-3;

TBR 021; ETSI EG 201 121; ETSI EN 300 437; ETSI TS 101 270-1;
TTU-T Recommendation (920,

ITU-T Recommendation O 920 — Amendment |;

ITU-T Recommendation (.921;

ITU-T Recommendation (0.921 — Amendment |

ITU-T Recommendation ().931;

ITU-T Recommendation 931 — Amendment |;

Erratum 1 (0272003) ITU-T Recommendation (.93 1 (05/1998);

ISDN Uiser Network Interface Laver 3 Specification for Basic Call Controf;
ITU-T Recommendation P_300

Australia —Telecom ASICA SD03.1:2010; ASICA S003.2:2010; ASACA S003.3: 2010,
ASICA 5004:2010; ASACIE SOHM2008 ASIACTE S041.1: 20048

(AZLA Certificate Mo. 274201} 11232010 /.ﬁ_ Page 4 of 7




SIEMIC, INc.

Title:  RF Test Report HOST PRINTER MODEL: P4T with Zcomax Serial# SL10082306-ZBR-063_FCC,IC Rev1.0
802.11b/g radio module Issue Date  Dec 17th 2010

Model :  XG-182Z Page 49 of 69 :

To FCC 15.247:2010,RSS-210 Issue 8:2010 Www.siemic.com

Australia — Telecom ASACIF 5041.2:20009; AS/ACTF 5041.3:2009; ASACIF S042.1:2008;
ASIACIF 5043.2:2008; AS/ACIF S043.3:2008; AS/ACTE 3002:05;
ASIACIF S003:06; ASACIF S004:06;

ASIACIF 3006:00; AS/ACIF S016:00; ASACTF S051:01:

ASACIF 5038:00: ASACIF S040:01; ASACIF S041:03;

ASACIF 3043.2:06; AS ACTF S042.1

Mew Zealand — Telecom PTCZ00:2006; PTCI00 Issue No.2:97 + AI980) PTC220; PTC273:2007;
THA 115, THNA 11T

Singapore — Telecom IDA TS ADSL, Issue 1, Rev. 1 (April 2006);

IDA TS DLCH, Issue 1 (July 2005):

1DA TS ISDN BA. Issue 1 (July 2005):

IDA TS ISDN PRA, Tssue | (July 2005):;

1A TS ISDN 3 (Oct. 20000 1DA TS-PSTN, Issue | (March 2007);
IDA TS ACLIP 07

Hong Kong - Telecom HETA 2000 HKTA 20012, HKTA 2013; HKTA 2014;
HEKTA 2017, HKTA 2018, HKTA 2022, HKTA 2024,
HKTA 2026; HKTA 2027 HK'TA 2028; HKTA 202%;
HKTA 2030; HKTA 2031; HKTA 2032; HKTA 2033

Vietnam - Telecom TCN 68-188:2000; TCN 63-193:2003; TCN 68-196:2001;
TON 68-143:2003; TON 68-192:2003; TCN 68-189:2000;
TON 68-2201:2004; TCN 68-222:2004; TCN 68-245:2004;
TCN 68-223: 2004

Korea = Telecom RRA Motice 20009-38, Sep. 11, 2009;

RRA Notice 2009-7 (including attschments 1, 3, 5 6),

Presidential Decree 21098, REL MNotice 2007-30;

RRL Notice 2008- 10 (aiachments 1, 3, 5, 6); RR1. MNotice 2009-25;
RRL Notice 2008-59

China — Telecom YIXNT 314-1:98; YINT 1277.0-2005; GB/T 17904, 1-1999,
GBI 17904.2-1999; GBST 17154 1-1997; GB/T 17154.2-1997;
YT 1091-2000, YINTI006-1999, GR/T | TT89-1999

Tarwan - Telecom PSTNO1-03; ADSLOL:08; IDOOO2; 156100 93

Japan ~ Telecom JATE Blue Book, Green Book:

Mimistenal Ordinance of the Ministry of Posts and Telecommunications Mo,
31 of April 1, 1985 (last amended on March 22 2004),

Ordinance Conceming Technical Conditions Compliance Approval ete, of
Terminal Equipment

South Africa — Telecom DPT-TE-001; TE-002; TE-003; TE-004; TE-005; TE-006; TE-007;
TE-D8; TE-W; TE-B10; TE-012 (telephone interface);

TE-013 (telephone imterface); TE-014; TE-015; TE-018; SWS-001;
SWE-M2: SWS-3; SWS-004; SWS-003; SW5S-006: SWS-007;
SWS-HIS; SWS-9; SWS-010

Israel — Telecom Isracl MoC Spe. 23/96

(A2LA Certificate No. 2742.01) 11/23/2010 J',é_ ,&?‘,, Page 5 of 7
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Mexico — Telecon

MOM-151-5CT1-1999, NOM-152-5CT1-1999

Argenting — Telecom

CNC-5T2-44-01

Braxl - Telecom

Resolution 392-2045

International Telecom Union

ITU-T-G.703:01; ITU-T-G.823:93: ITU-T G.824:
ITU-T G825; ITU-T-G.991.2; ITU-T-(G.992.1;
ITU-T-G.992.3; 1TU-T-G.992.5: ITU-T-G.993.1

Froduct Safety

IEC 60950-1: EN 60950-1: UL 60950-1: IEC 60601-1-1;
CANICSA 222 NO. 60950-1-03: 55-EN 60950-1; AS/NZ 609501,
(veltage strge festimg up o GkV, evcliding Anex A and F,

CNS 14336, CNS 14408: GB4943;

President Notice 20664; RRL Notice 2008- 10 (atachment 4,

RREA MNotice 2009-7 (attachment -4},

TCN 68-190:2003: SABS IEC 60950; IEC/EN 61558:

IEC/EN 61558-2-7; EN 62115 IEC 60215; EN 60958.

EN G0598; 1EC 215 (1987) + AL (1992) + A2 (1994)

Japan - Radio

ARIB STI-TR1; ARIB STD-T66; RCR STD-1; RCR ST>-29;
ARIB STD-T Fascicle 1. ARIB STD-T90; ARIB STD-T8%;
RCR STD-33

SAR & HAC

IEEE P1528:2003 + Adl: IEEE 1528A:2005;

FOC OET Bulletin 65 Supplement C; FOC OET Bulletin 65, ANSI C95,
ANSI 063,19 FCC 47 CFR 20.19; Ha6-299-273E; EN 30300,

EMN 50361; 1IEC62209-1; IEC 62209-2; EN 50371, EN 50383; EN 50357,
EN 50364; RRL 2008-18; RRL 2008-16; KCC 20049-27; RRL 2(04-67,
CHNS 14959, NS 27721 NZS 66092, Resolution N 533

Japan -
Matilication Mo, 88 of
MIC 2004

Fable Mo 13

CR Radio

Tahle Mo 21

Cordless Telephone

I'able Nos 22-1 thru 22-17

Low Power Radio Equipment

Table Mo 36 Low Power Security System

Table M 43 Low Power Data Communication in the 2.4 GHz Band

Table Mo 44 Low Power Data Communication in the 2.4 GHz Band

Table Mo 43 Low Power Data Commumnication m the 3.2, 5.3, 5.6 GHz Bands

Table No 46 Low Power Data Communication in the 23 and 27 GHz Bands

Table Mo 47 Base Sttion for 3 GHz Band Wireless Access Svstem

I'ahle Mo £7 Base Station for 3 GHz Band Wireless Access System (low spurious type)
Tahle Mo 47 Land Mohile Relay for 5 GHz Band Wireless Access System (limited for use

in special zones)

(AZLA Certificate Mo. 274201} 11232010

Page 6 0b' 7
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Tahle Mo 47 Land Mobile Relav for 3 GHz Band Wireless Access System (limited for use
n special zones, low spurious type)

Table Mo 47 Land Mobile Relay for 3 Gllz Band Wireless Access System

Table No 47 Land Mobile Relay for 5 GHz Band Wircless Access System {low spurious

Tahble Mo 47 ;fap:; Mobile Relay for 5 GHz Band Wireless Access Systeim (low power

Table Mo 50 t!;::;:alt Cordless Telephone

Table Mo 50 PHS Base Siation

Table Mo 50 PHS Land Mohile Station

Tahle Mo 50 PHS Relay Station

Tahle Mo 50 PHS Test Station

I'able Mo 64 Mobile Staon for Dedicated Short Range Communication Systems

Table No 64 Base Station for Dedicated Short Range Communication Systeims

Table No 64 Test Station for Dedicated Short Range Communication Systems

Table No 70 U'WIB {Ulira Wide Band) Radio Svstem

"Mote: This acereditation covers lesting performed at the laboratory listed above and the OATS located al
44366 South Grimmer Blvd., Fremont CA 94538, At this site “Radioted Emissions™ ore wested of a
measurement distance of 10m

*Limitations for listed standards are indicated by italics and Scope excludes protocol sections of applicable
standards

(AZLA Certificate Mo. 274201} 11232010 }'ﬁ_ Page 7ol 7
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The American Association for Laboratory Accreditation
 Word Closs ReBeditation )

Accredited Product Certification Body

AZLA has aceredited

SIEMIC LABORATORIES
San Jose. CA

for techaical competence as o

Product Certification Body

This product centification body is acereditcd in accordsnce with the recosnized Intemational Standasd ISONEC Guide 63:1994
Creneral vequirements for bodics opevating prodisc certiffoation srestems. This acoreditation demonstrates technicad competence for o delined
scope and the operation of a gquality manasement system for a Telecommumications Certilication Body {TCB) meeting
FOC (LLS.), DA (Singaponc), IC (Canada) and OFTA Hong Kong requirements.

Presemed this 230d day of Movember 2000

Lt Moy

President & CED &

For the Accroditation Council
Centificate Number 274201
Vahd to September 30, 2002

Far the pevsduey cerifiantion scfiveoes n which i secnniiiation gepdvs, ploone neloe e e orpanisanon ' Frodoet Uerfiomion Soapy gf Acensliianin,




SIEMIC, INc.

Title:  RF Test Report HOST PRINTER MODEL: P4T with Zcomax Serial# SL10082306-ZBR-063_FCC,IC Rev1.0
802.11b/g radio module Issue Date  Dec 17th 2010

Model :  XG-182Z Page 53 of 69 :

To FCC 15.247:2010,RSS-210 Issue 8:2010 Www.siemic.com

The American Association for Laboratory Accreditation

“Wirld Closs Accreditation”
SCOPE OF ACCREDITATION TO ISONEC GUIDE 65:1996

SIEMIC INC.
2206 Ringwood Ave,
San Jose, CA 95131
Mr. Sncll Leong { Authorized Representative)  Phone: 408 526 1133
WWW SIS NI COdn

PRODUCT CERTIFICATION CONFORMITY ASSESSMENT BODY (CAB)
Valid 1 September 30, 2012 Certificate Number: 2742.02
In recognition of the suceessful completion of the A2LA Centilication Body Acereditation Program evaluation,
including the US Federal Communications Commission (FCC). Industry Canada (1C), Singapore (IDA) and
Hong Kong (OFTA) requirements for the indicated tyvpes of product certifications, acereditation is granted (o

this organization 1o perform the following product certification schemes:

Linlicensed Radio Frequeney Devices Al A2 A AY
Licensed Radio Frequency Devices BI, 32, B3, B4
Telephone Terminal Equipment C

*Plegse refer to FOC TCR Program Roles ad Responssbifittes, refeased Soly 22, 2000 detailing scopes, rodes and

respansibifities. hp:Sallfoss oo govopiclkdh forms F TSSeorchResuliPage cfin? il = 4468 3 nwitglh~ P

Radio Scope |-Licence-Exempt Radio Frequency Devices;
Scope 2-Licensed Personal Mobile Radio Services:
Scope 3-Licensed General Mobile & Fixed Radio Services;
Scope 4-Licensed Maritime & Aviation Radio Services;
Seope S-Licensed Fived Microwave Radio Services;

*Pleave refer to Indistry Canada (10) website ai: b MRS, Juwm!

1A — Singapore

Line Terminal Eguipment All Technical Specifications for Line Terminal
Equipment — Table 1 of 1DA MRA Recognition
Scheme: 2000, Annex 2

Radio-Communication Equipment All Technical Specifications for Radio-Communication

Equipment — Table 2 of IDA MRA Recognition
Scheme: 2N, Annex 2

#Please refer to Info-Communication Development Awtharity (13A) Singapore website ar:
1 il Podicdis® Podicies fif fn_ L 27

i 2, il

!,Zi_ Page | of 2

5301 Buckeystown Pike, Suive 350 | Frederick, Maryland 21704-8373 Phone: 301 6448 32 Fax: 301 662 3974 | wwwAllAorg

freme gl
(AZLA Cert, No, 2742.02) 117232010
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OFTA — long Kong

Radio Equipment

HEKTA 1001, 1002, 1003, 1004, 1005, 1006, 1007, 1008,

1003, 1010, 1013, 1016,
1029, 1030, 1031, 1032,

1038, 1039, 1041, 1042,
TOAE, 1049, 1050, 1051,

*Please refer o the Giffice of the Telecomeomications Authority s website af
futts v caffi ok en stancards KA Sprec ki [y Aot

Fixed Metwork Equipment

109, 1020, 1022, 1026, 1027,
1033, 1034, 1035, 1036, 1037,
TO2, T044, 1045, 1046, 1047,
1052, 1053, 1054, 1055

HKTA 2001, 2005, 201 1. 2002, 2013, 2014, 2015, 2016.

2017, 2018, 2019, 2020,
2026, 2027, 2028, 2029,
2035, 2036, 2037, 2040,
2104, 2108, 22010, 2202,

*Mease refir fo the Office of the Teleconmramications Authorin s website ar
St el oy bl e stancards TR U A Spec Rkia- 2o R

(A2LA Cert. Mo, 2742.02) 1172232010

£t

2021, 2022, 2023, 2024, 2028,
2030, 2031, 2032, 2033, 2034,
2041, 2102, 2103,

2203, 2204

Page 2 of 2
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SIEMIC ACCREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046

December 20, 2007

Registration Number: 783147

SIEMIC Laboratories
2206 Ringwood Avenue,
San Jose, CA 95131

Attention: Leslie Bai

Re: Measurement facility located at San Jose
3 & 10 meter site
Date of Renewal: December 20, 2007

Dear Sir or Madam:

Your request for renewal of the registration of the subject measurement facility has been received. The information
submitted has been placed in your file and the registration has been renewed. The name of your organization will
remain on the list of facilities whose measurement data will be accepted in conjunction with applications for
Certification under Parts 15 or 18 of the Commission's Rules. Please note that the file must be updated for any
changes made to the facility and the registration must be renewed at least every three years.

Measurement facilities that have indicated that they are available to the public to perform measurement services on
a fee basis may be found on the FCC website www.fec.gov under E-Filing, OET Equipment Authorization
Electronic Filing, Test Firms.

Sincerely,

Phyllis Parrish
Industry Analyst
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SIEMIC ACCREDITATION DETAILS:
q_d-“"‘" o:c"»"
P VA
N }% " UNITED STATES DEPARTMENT OF COMMERCE
5, = ¢ | Mational Institute of Standards and Technology
“o,}’i‘/m o Gaithersburg, Maryland 20899-

March 4, 2009

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by Industry Canada (1C),
under the Asia Pacific Economic Cooperation for Telecommunications Equipment Mutual
Recognition Arrangement (APEC Tel MRA). Your laboratory is now designated to actas a
Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures, of the APEC Tel
MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name:  SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131 USA
Identification No.:  US0160

Recognized Scope:  CS-03 Part I, II, V, VI, VII and VIII

You may submit test data to IC to verify that the equipment to be imported into Canada satisties
the applicable requirements. The designation of your organization will remain in force as long as
its accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact
Ms. Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov if you have any questions.

Sincerely,

Je) T Mot

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: CAB Program Manager

NIST
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SIEMIC ACCREDITATION DETAILS:

Bl &2

May 27, 2010 OUE FILE: 46403-4842
Submission No: 140856

Siemic Inc.

2206 Rmgwood Ave
Sam Jose, CA, 95131
UsA

Aftention: Snell Leong
Dear SirMadame:

The Burean has recefved your application for the renewal of a 3m altermnative test site. Be advised that the
mformation received was satisfactory to Industry Canada. The following number(s) is now associated to the
site(s) for which registration / renewal was sought { 4842A-1 ). Please reference the appropriate site number
m the body of testreports containing measurensents performed on the site. In addition, please keep for your

- Your primary code 1s: 4842
- The company number associated to the sita(s) located at the above address is: 4842A

Furthermore, to obtain or renew a unique site number, the applicant shall demonstrate that the site has been
accredited to ANSIC63_4-2003 or later. A scope of accreditation indicating the acereditation by a recognized
accreditation body to ANSI C63.4-2003 or later shall be accepted. Please mdicate in a letter the previous
assigned site nomber if applicable and the type of site {example: 3 metre OATS or 3 metre chamber). If the
test facility 15 not accredited to ANSI C63.4-2003 or later, the test facility shall submut test data demonstrating
full compliance with the ANSI standard. The Bureau will evaluate the filing to determine if recognition shall
be zranted.

The frequency for re-validation of the test site and the information that 15 required to be filed or retamed by
the testing party shall comply with the requirements established by the accrediting organization. However, in
all cases, tast site re-validation shall cecuwr on an interval not to exceed two years. There is no fee or form
assoctiated with an OATS filing. QATS submissions are encouraged to be submutted electromeally to the
Burean using the following URL;

hittp-//strategis.ic. go.ca’epic/miernet/inceb-bhst nsflan'h_ 1000522 htm]

If you have any questions, you may contact the Burean by e-mail at certification bureauglic gc.ca Please
reference our file and submission mumber above for all correspondence.

Dalords ¥

3701 Carling Avs.. Building 54
P.0. Bex 11490, Statice “H”
CHtzwa, Omtesic KI5 BS2
Emeil: delwindas. gill@ic gr.co
Tal. e, (617) 9268363

Fax. M. (613) 8004752
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FEDERAL COMMUNICATIONS COMMISSION

Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046

August 28, 2008

Siemic Laboratories
2206 Ringwood Ave.,
San Jose, CA 95131

Altention: Leslie Bai

___ _Re: _____Accreditation of Siemic Laboratories

Designation Number: US1109
Test Firm Registration #: 540430

Dear Sir or Madam:

We have been notified by American Association for Laboratory Accreditation that Siemic Laboratories has been
accredited as a Conformity Assessment Body (CAB).

At this time Siemic Laboratories is bereby designated to perform compliance testing on equipment subject to
Declaration Of Conformity (DOC) and Certification under Parts 15 and 18 of the Commission's Rules.

This designation will expire upon expiration of the accreditation or notification of withdrawal of designation.

Sincerely,

George Tannahill
Electronics Engineer
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Mational Institute of Standards and Technology

g %(2 ??‘ UNITED STATES DEPARTMENT OF COMMERCE
4 Gaithersburg, Maryland 20898-

November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST i1s pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.: Us0160

Recognized Scope:  EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF S002:05, AS/ACIF $003:06, AS/ACIF S004:06,
AS/ACIF 5006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF 8038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http:/ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar{@nist.gov if you have questions.

Sincerely,
P T Al
David F. Alderman
Group Leader, Standards Coordination and Conformity Group

Standards Services Division

Enclosure

cc: Snell Leong, Siemic, Inc.; Ramona Saar, NIST N 'sr
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SIEMIC ACCREDITATION DETAILS:

q,'-’ - e
: ki ﬁ UNITED STATES DEPARTMENT OF COMMERCE
< & National Institute of Standards and Technology
) o~ Gaithersburg, Maryland 20899-

Srares of

October 1, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Radio Research
_Agency (RRA) Korea Communications Commission (KCC) under the Asia Pacific Economic
Cooperation for Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel. -
~ = MRA).~Yourlaboratotry is now designated to'act as'a Conformity Assessment Body (CAB) under
Appendix B, Phase I Procedures, of the APEC Tel MRA. The pertinent information about your
laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc,

Physical Location: ~ 2206 Ringwood Avenue, San Jose, CA 95131

Identification No..  US0160 )
Recognized Scope: EMI: KCC Notice 2008-39, RRL Notice 2008-3: CA Procedures for EMI
KN22: Test Method for EMI

EMS: KCC Notice 2008-38, RRL Notice 2008-4: CA Procedures for EMS
KN24, KN-61000-4-2, -4-3, -4-4, -4-5, -4-6, -4-8, -4-11: Test Method for EMS
Wireless: RRL Notice 2008-26, RRL Notice 2008-2, RRL Notice 2008-10,.
RRL Notice 2007-49, RRL Notice 2007-20, RRL Notice 2007-21,

RRL Notice 2007-80, RRL Notice 2004-68

Wired: President Notice 20664, RRL Notice 2007-30,

RRL Notice 2008-7 with attachments 1, 3, 5, 6

President Notice 20664, RRL Notice 2008-7 with attachment 4

You may submit test data to RRA/KCC to verify that the equipment to be imported into Korea
satisfies the applicable requirements. The designation of your organization will remain in force as

— -~ long asits-accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. If you have any questions "
please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,
=2
ﬂé,«_‘j A 1%
David F. Alderman -

Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar
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e
:'!... 1.}_'. : UNITED ETATES DEPFARTMENT OF COMMERCE
% i =i Platasiial lnstizits of Grandards snd Techmology
"'..UI:_\#.-"III Gathershiuny, Marsiand 20885

Blay 3, ZLHH

3r, Leslis Bai

SIEMIC Laborniories
2206 Flirgwosad Avere
Sam Jose, CA 951310

sy BAr. Hak:

| @ pleased 1o inform yow that your Inboratery has been ecognizéd by the Chirese Toipei's
Buarean of Stamdiands, Metrodogy, arkd Imspection (BSMT) under ibe Asia Pacific Economic
Copperation [APEC) Muunl Becognition Armmmgement (MREA}] Your labombary is fis
designabed bo aol as o Conformity Assesansnl Body (CAB) under Appendic B, Phase 1
Procadures, of the APEC Tel MHEA. You moy submzit 1e8 dags o BEMI o verify that the
equipment in be imported inso Chinese Taipei soifsfies the applicsble equirements. The
desipration of your orgnnization will remain in force s long es s mocreditation for the
desipraged seope remabng valid snd comply with the designation requirements. The prtinee
designation mEormabion 5 as follows

- BSEM] number- SLI-IN-E-11300R (Busi be applied o the pest repors)

- .8 ldentificotion Mo: S0l

- Spope of Desigantion: NS 15438

= Authorized signatary e, Leslie Hai

b nomees of all recapnized CAB will be posted on the NIST website ot bigpefs nistgovmn

[ you have any quesisons. plesse comiopet e Dhillon @ 301-973-5521, We appreciale yousr
camtinued interest in owr internationnl conformity asssasment ocinvitbes

Simcerely,
- & o
B T Pt

Phrad F, Aldermman
|:irnl.||1 Lender, Siandords Coordination and Conlormaty Ciroap

oo Japindar Tihilkamn

NIST
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SIEMIC ACCREDITATION DETAILS:

UNITEL DSIAIED UEPARINVIEN] UF CGUMIVIERGE
= nly National Institute of Standards and Technology
K e Gaithersburg, Maryland 20B98-

November 235, 2008

Mr, LeslieBai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the National
Communications Commission (NCC) for the requested scope expansion under the Asia Pacific
Economic Cooperation for Telecommunications Equipment Mutual Recognition Arrangement
(APEC Tel MRA). Your laboratory is designated to act as a Conformity Assessment Body (CAB)
under Appendix B, Phase I Procedures, of the APEC Tel MRA. The pertinent information about
your laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131
Identification No.:  US0160

Current Scope: LP0002

Additional Scope:  PSTNO1, ADSLO01, ID0002, IS6100 and CNS 14336

You may submit test data to NCC to verify that the equipment to be imported into China satisfies the
applicable requirements. The designation of your organization will remain in force as long as its

accreditation for the designated scope remains valid and comply with the designation requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. If you have any questions
please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc; Ramona Saar

NIST
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DIRECTOR OF CERTWFICATION
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December 8, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory’s
designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

Identification No.:  US0160

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 1015, 1016, 1020, 1022, 1026,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HKTA 2011, 2012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of your organization will remain in force
as long as its accreditation for the designated scope remains valid and comply with the
designation requirements.

Recognized CABs are listed on the NIST website at http:/ts.nist.gov/mra. If you have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

Do “I-. b

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar N lsr
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November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 1s pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.: US0160

Recognized Scope: EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF 8002:05, AS/ACIF S003:06, AS/ACIF S004:06,
AS/ACIF S006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACTF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar@nist.gov if you have questions.

Sincerely,

P T Aldie

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

ce: Snell Leong, Siemic, Inc.; Ramona Saar, NIST N'Sr
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Leslie Bai

SIEMIC. Inc.

2206 Ringwood Avenue Movember 4, 2008
San Joze, CA 9513

Under Australian government legislation, the Australian Commumications and Media Authority
(ACMA) has determined the National Association of Testing Authorities. Australia (NATA) as
an accreditation body as per Section 409(1) of the Telecommunications Act 1997 (Cth). Pursuant
to Section 409(2) of the Telecommunications Act 1997 (Cth). I am pleased to advise that your
laboratory has been determined as a Recogmsed Testing Authority (RTA).

This determunation has been made on the basis of your accreditation by A2LA accreditation no.
274201 and the Mutual Recognition Agreement between NATA and A2LA. Tt is effective from
11 July 2008. RTA status applies only to the following standards and is contingent upon their
continued inclusion i your laboratory's scope of accreditation.

AS/ACIF S002, AS/ACTF S003, AS/ACTF S004,
AS/ACIF S006, AS/ACTF S016, AS/ACIF S031,
AS/ACIF S038, AS/ACTF S041 and

AS/ACIF S043.2

As an RTA, vour laboratory has the following obligations:

1. the laboratory shall continue to meet all of the accreditation criteria of A2LA;

2. the authorised representative of the laboratory shall notify NATA of changes to the staff or
operations of the laboratory which would affect the performance of the tests for which the
laboratory has been determined;

3. compliance of equipment shall be reported on test reports bearing the A?LA logo/endorsement.

Current information on the Australian Communications and Media Authority and regulatory
requirements for telecommunications products within Australia can be obtained from the
ACMA's web-site at "http://www.acma.gov.au". Further information about NATA may be
gained by visiting "http://www .nata.asn an".

Please note that AS/ACIF S040 and New Zealand standards do not form part of the RTA scheme.

Your RTA listing will appear on the NATA website shortly.

Kind Regards

Chris Norton,

Senior Scientific Officer

Measurement Science and Technology

National Association of Testing Authorities (NATA)
71-73 Flemington Road

North Melbourne Vie 3051

Australia

Ph: +61 39329 1633 Fx: +61 393265148

E-Mail: Christopher Norton@nata asn.au
Internet: Www nata asn au
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Voo! Council
CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories

(Radiation 3 meter site) |
Location of Facility:
2206 Ringwood Ave , San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Veluntary Control Measures

Registration No.: R-3083
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012

VOCI Couneil
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 =

Facility: SIEMIC Laboratories
(Main Ports Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: C-3421
Date of Registration: October 01, 2010
This Certificate is valid until September 30 , 2012
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Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: STEMIC Laboratories
(Telecominication Ports Conducted Disturbance Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: T-1597
Date of Registration: October 01, 2010
This Certificate is valid until September 30, 2012

VCCI Council




